
m/s Beaulieu of Australia
64 Lahrs Rd,Ormeau Q/Ld 4208
Attn: MS Sue Schultz

Tufted Secondary Backing Synthetic
Styte High and Low Loop

CUSTOMER REFERENCE

LASSEN PEAK
Sample description as provided by custorner Order No. Sue
lr4ass/unit area 26 ozl ydz Pile Fibre Content 100% RESISTAIN SOLUTION DYED NYLONnstruction Detaits

TEST REPORT No. 1255078

LABORATORY REF: P 1 255078

Colour Caramel
Pite Height / mm

TEST METHOD ASTISO 9239.1 2003 Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behaviour Using a Radiant Heat Source. As required by specification C1.10a of the Building Code of Australia.

Tested in accordance with the Corpet lnstitute Code of Practice lor ASIISO 9239 Testing Version 10 | 0ffi5.

The test values relate to the behaviour of the test specimens of a product under the particular conditions of the test, they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in use. Clause 9 of AS/l5O 9239 Part 1.

Conditioning as specified in BS EN 13238.2001

Sampte submitted Date Feb 2012 Test Date 13Mar 2012

$$fnU Sf$* mf llillil AIRSIIP SilPSltl[RT
The UNDERLAY used was AIRSIEP S:IEPSilART.

Substrate: N on-Combustible
Substrate - 6mm Fibre Reinforced Cement Board to simulate a Non-Combustlble Flooring.
The Hotding Torque on Specimen Frame was 2Nm.

Initial Test Specimen 1 Length Direction Criticat Radiant Flux 2.1 kW/mz
Specimen 1 Width Direction Criticat Radiant Flux 4.2 kW/m2

Fult tests carried out in the Lengrth Direction

The values qwted below are os required by Specification Cl,10a Fire Hazard Properties (Floors) of the Building Code of Australia.
The Criticol Radiant Flux quoted is the value ot Flame-OutlExtinguishment (BCA General Provisions A1.1).

THT CI]IEII IIINN Ril N,HTI}
IHt ilre fEfEffiI llII ?3 Rercent-minute$

OBSERVATIONS: The samples shrunk away from the heat source, ignited and burnt a relatively short distance.
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M. B. Webb
Technical Manager

DATE: 13/3/2012

Measurement Science &
Technology No. 'l 5393
Accredited for compliance with ISO/IEC 17025.

PAGE 1 of 2

This Page (1) has been designed to shorrrr the values
required under Specification C1.10a Fire Hazard
Properties (floors) of the Buitding Code of Australia.

The values on Page 2 have no relevance to the Code.
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APL Ausbalia Pty Ltd
5 Carinish Rd, Oakleigh South
Vrctorra 3167 Ar.Ftralia

Telephone: 03 9543 1 61 I
Facsimile 03 9562 1818
Mobrle 041 1 039 088

Email: apl@aplaustralra.com au
Web wwrn,.aplaustralia.com,au
A8N 69 468 849 319

SPECIMEN Lenqth #1 Length #2 Length f,l Mean
Criticat Radiant Ftux
(kW/m2) 2.1 2.2 2.3 2.2

Smoke Devetopment Rate
(%.min) 269 283 267 273



TEST REPORT No. 125507
LABORATORY REF: Pl 25507

TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

TESTS SMOKE PRODUCTION BURNING CHARACTERFNCS

The laboratory does not allow the use of this page of the report wtthout the use of page 1.
This page alone has no vatidity under specification C1.10a fire Hazard Properties (floors) of the fuitding Code of Australia.
2@4 U 09 13676 25 Aprit 2015

THE INFORMATION PROVIDED ON THIS PAGE OF THE TEST REPORT IS FOR THE SPONSORS USE ONLY AND WILL MEET THE PAGE 2 of 2
REOUIREMENTSOFTHESTANDARO.  IT ISNOTREOUIREOUNDERCLAUSECl . , IOAOFTHEBUILDINGCODEOFAUSTRALIA

APL Australla Pty Ltd
5 Carinish Rd, Oakleigh Sotrth
Victoria 3167 Australia

Telephone: 03 9543 1 61 8
Facsimile: 03 9562 1818
lvlobile: M1'1 039 088

Email ; apl@apaustralia. carn. au
W€b: vAVw. apraustralia. com. au
ABN 69 468 849 319

Specirnen 50 60 1 1 0 160 210 260 310 360 410 $o 510 560 610 660 710 760 810 860

1 144 145 155 17',i, 195 235 250 273 306 413 454 772 't178 I

2 168 169 183 221 250 276 328 379 451 562 637 903 1179 I

3 203 204 228 239 255 279 3 1 8 342 377 443 594 I
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Burn Length (mm)
at Flame OUU

Extinguishment

TimcTo
Burn Out

(i)

lnitial Test: l,Udfrl 5f 2il 450 1,171

Specimen Tests: Length

1 75 289 640 1,91

2 78 283 625 1,493

3 72 267 620 1,413

liean 75 273 628 1,482
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